358.341900

26
25

r‘9
a O
47
Clutch
Washer
Kit
& WARNING
All repairs, adjustments and
maintenance not described in
the Operator’s Manual must be
performed by qualified service
personnel.
Ref. | Part No Description Ref. | Part No Description
1 530071927 Saver trigger 32 530057236 Oil cap
2 545011906 Handle cover 33 530057880 Hand guard
3 530016433 Screw 34 530016416 Hand guard spring
4 530023877 Fuel line fitting 35 579061501 Chainsaw chassis a...
5 580727101 Kit-fuel line 36 530071893 Chainsaw chain bra...
6 530095646 In-tank fuel filte... 37 530016432 Screw m5.38-14 x 2...
7 545012106 Handle 38 530016133 Bolt, bar
8 530059475 Spring isolator 39 530057910 Bar mounting plate
10 530057905 Chainsaw clutch dr... 40 530015917 Bar nut
12 530057907 Clutch 41 579325302 Clutch assembly
13 530016419 Clutch washer 42 530069611 Chainsaw bar adjus...
14 530015906 Screw 43 530015826 Adjustable bar - p...
15 577858501 Chainsaw fuel cap ... 44 530038593 Retainer
16 530015922 Speed nut 45 71-3619 Chainsaw 18-in. ch...
17 545016308 Chainsaw flywheel ... 46 71-36638 Bar 18"
18 530015127 Washer a7 530071945 Washer
19 530016134 Flywheel nut 48 530016432 Screw m5.38-14 x 2...
20 530021179 Shoulder screw 49 530016443 M5.0x 0.8
21 530059677 Starter hub 50 530059480 Spring isolator
22 530021180 Starter spring 51 530015906 Screw
23 530071966 Recoil starter rep... 52 530059479 Spring isolator
24 578387201 Fan housing 53 530057878 Handle
25 530056402 Start handle 54 530057924 Gas chainsaw oil p...
26 530069232 Rope 55 530016432 Screw m5.38-14 x 2...
27 530016432 Screw m5.38-14 x 2... 56 530071891 Oil pump
28 576657801 Start spring 57 545227101 Scp#6-19x.43
29 530016080 Screw 58 530057931 Gas chainsaw oil p...
30 545045701 European baffle 59 530037820 Worm gear spacer
31 530058786 Gas chainsaw oil v...




1

358.341900

42
|
Engine
Gasket
Kit
A WARNING
All repairs, adjustments and
maintenance not described in
the Operator’s Manual must be 32
performed by qualified service
personnel.
Ref. | Part No Description Ref. | Part No Description
1 530016153 Scrm4.8-1.6x 21 530071884 Cylinder kit
2 545115801 Igniter module 22 530058660 High tension
3 530016432 Screw m5.38-14 x 2... 23 545006007 Muffler
4 530058661 Ground strap 24 530057942 Plate back m
5 530057943 Wire harness assem... 26 545006056 Arrestor
6 545045801 Cylinder shield 27 530016338 Muffler bolt
7 530016080 Screw 28 545015301 Transmission inser...
8 530057891 Ignition lever 29 545112901 Crankshaft assembl...
9 530057908 Ignition spring 30 530016417 Bolt m6-1.0
10 530059399 Choke lever 31 530057941 Crankcase cap
11 530059001 Air filter cover 32 530056363 Bearing
12 530057869 Air filter 33 530071883 Piston replacement...
13 530016425 Screw 34 530015697 Piston pin retaine...
14 545046901 Filter housing 35 545160401 Piston ring
15 545070601 Carburetor 36 545015401 Transmission inser...
16 580727101 Kit-fuel line 38 530016426 Screw m5-0.8
17 530047721 Purge bulb 40 530057926 Intake tube
18 530071889 Carburetor adapter 41 530016101 Carburetor nut
20 CHAMPION CJ8Y Spark plug 42 530071894 Gasket kit




	34190

